-

.3,

MODEL 80 RIDING LA\%JMOWER '

MODEL M91 GRASS BAGGER

' MODEL M92 THATCHER
“._ Parts Catalog No. D1300

8-84-CCI1-1500-072

~ -

NOTE: Thls parts catalog replaces.

Rt Parts Catalog C1300

INGERSOLL

Ingersoll Equipment Co., Inc.’

i Tachnical Publications
= . 118 South First Street
- Winneconne, WI 54986-9576 -

)

-

a

ALPHABETICAL INDEX

' i

ENGINE AND ATTACHING PARTS K
PAGE GRID .
\ ) BN -
AirDuets ................... ;15 B2 = - -
Breaker Contacts .. ........... 17 B4 :
Carburetor.................. 13 A4 oS
Engine Block . .. .. .. ipeeeii. . B A5 :
Exhaust ..... T e 13 . Al4
-Flywheel and Stator ......... % 7 , A8
Fuel System ... .... e 1" A2 o
Governor . . ... e e, 9 A1D
ignition and Chargmg ......... o7 AB
Mounting Plate ... ... i - 18 B2
Qil Drainand Filf ... ... Vi 7 A8 . .
-Starter Motor ©._.......... . 17-19 B4-BB v
‘BASIC RIDING LAWNMOWER
- ) PAGE GRID
Axle, Front .. ... ......... 8 3B - C8
Axle, Rear ..........._...... 45 D4
Chain, Drive ................ 45 D4
Clutch and Brake Assembly ... 47 D6 ' )
Dash Tower. . -........ ... e 31 o c4
Decals ..................... 229 B14-C2 ?
Drive Shaft Assembly ........ 41 C14 .
. Electrical System ..... ... ... 21-25 - B8-B12
Electrical System Hardware . .. 21 B ‘
Enclosure, Engine .. .......... 33 Lo
Frame...................... 31 c4
- Jackshaft Assembly .. ... .. .- 43 D2
MowerDeck ................ 51 D1¢ .
- Mower Drive Assembly .. ... . 53 D12
Mower Drive Control ... 0. ...: " 49 D8
Mower Height and Lift Control . 49 D8
.Seat........ e e 33 C6 ,
Steering Assembly ........... 35 cs )
Transmission Drive Pivot .. . . .. 39 C12
Travel Contral ............... 37 clo s
Wheels, Frontand Rear , .. -. .. .33 C6 :
MODEL M91 BAGGER ATTACHMENT - .v» .
. PAGE GRID
Entlre Parts Lists............. . 55 D14
-MODEL M92 THATCHER ATTACHMENT .
. PAGE - GRID
EntireParts List. . ............ 57" E2 . T e
MODEL M33 REAR STAND KIT o . .
PAGE GRID o '
EntireParts List. _............ -, 55 D14 . .
MODEL M94 SNOW BLADE .
. PAGE GRID
Entire Parts List...... A : 57 E2



2 | " * " GENERAL INFORMATION

- INDEX
- b2 .
There is an index at the front and rear of this catalog.

The front index is an™ alphabetlcal index of the major
groups or assemblies.

The rear index is a numerical index of the part numbers
-and pages on which these numbers aré shown’

. ILLUSTRATION

M

b Each illustration in this catalog shows a gfoup of parts or -
' components. These parts-and compongrts are aligned ap- .
proximately as the parts and components on your Q-
~ " chine. Each part and component in an illustration hds a
teference number. These reference numbers are- in alist
| on the page opposite of the fHustration. Next to the ref-
) erence number is the part number. dessupéon and re-
quired guantity of the part shown in the, il lustration.

’ e L&

N - L . "

ABBREVIATI ONS‘, o

UtAﬁL "Usgdas' required’” indicates that the part quantaty
ié variable. . e

NSS - “Not sold separately” indicates thgt the part is only
avallabie as a component of an assem;bly r the part must

be purchased locally. If the part is ah‘xassembly compo-
nent, the description wil] be indented under the assembly
description in the parts list, " T

e —_ ,

" INDENTED DESCRIRTIONS

.4, Product madel number.

'if%f@'ﬁ 6. Method for sending the parts. .

. 37 92. 4 LOCKWASHER - 1/4"” SAE. .

PARTS ORDERS

e S

All orders must include the following information:: -

1, Correct part number,

2, Corﬁpiete description of part®or compon

S
3’ Total guantity of each part™ or component

5. All necessary product identification numbers. - ,

7. Complete and correct address. "

CATALOG HEVISIONS - _ ‘

As the proc_iuc:{ changes, we will send you new pages fo
your catalog. ) »
IMPORTANT:  Put all revisions int_o ths,; cat_alog as soo

as possible.

. RIGHT HAND AND LEFT HAND IDENT|FIC_ATION

v

[«
The words right hand (RH} and tett hand (LH) as Used it -

this catalog indicate the direction while you are in the op
erator's sdat in the normal operatlng posmon

[N
’ »

B F . + '
‘An assembly can have many components, The cgm;io-__ ]‘~-.
nents of an assembly are indicated by an indented descrip- -
tion. The quantity for an indented part is the total needed© < © ,
for that complete assembly. See the example. : = o
REF.  PARTNO. DESCRIPTION . , REQ'D
- - it TR
A 55169 CYLINDER ASSY -rearsteermng .. % ... ... . it o 1
28 A 56208 SOCKET ASSY - rear cylinder ... ... e e e et e e 1
/ T 29 A 55966 ' PLUG - adjusting, socketassy .. . . ... . ... .. P ,-2. 1
W i 30 A 55957 SEAT -socketball .. .. ... vt e e . 2
R 31 A 56210 © SPRING -soCkel .. .. .u i T e ]
32. . A 56209 - SEAT - SOCKEE SPFING. «v v -5 v e ven e nn o ens e NI
33 G 45175 CLAMP ASSY -socketassy . .......... S 1
. 16- 836 BOLT - 1/2"x21/4"NFhex ....... U SR
34 132- - 104 PIN - cotter, 34187 X 3 o oo e i e 1
35 ° A 66889 STUD - batl, socket & CYlNGET .« v v\ oot ot e et nmm e e e 2
36 13- - - 410 BOLT-1/4" x6/8"NC., hex. 2. .. ... ... I 4
................................ 4

- N R

LAWNMOWER MO

AND PROQUCT IDENTIFICATION
. NUMBER (P.1.N.)

.S ‘ -

ENGINE MODEL AND
SERIAL NUMBER

LAWNMOWER MODEL DESIGNATION ENGINE MODEL DESIGNATIONS

g ) BRIGGS AND STRATTON 190705 ENGINE

) - X o NO..C24339 (used prior, to $/N 8746101)

MODEL 80 LAWNMOWER NO. C24852 (used S/N 9746101 to 97569204)
" _ \ : NO. C25182 {used S/N 9759204 to 9776118}
. NO. C27159 lused S/N 9776118 and after)’

a

When using this catalog, notice the reference to
serial numt of various components noted here and
Listerd 1 the “description” copy. By referring o
correct seral numbers, proper parts adentification
will be assurad,

SERIAL NUMBERS




'

i mmd md ek e 3 ) o s)
WWWhh oW M WM ~=M
-n

BERZEBEUERHELRE

PART NO.
BR 390640
NSS * -
. BR 295062
BR 294606
'BR 231055

BR = 93776
NSS

BR 212286
187- 1508
BR 391406

BR 221760
BR 390233

187- 1328
BR 299577

Printed ip U.S.A. -

|
I8

MODEL 80 RIDING LAWNMOWER

ENGINE BLOCK ASSEMBLY
{For Complete,’Engine See Page 1)
Eng

DESCRIPTION ; .
BLOCK ASSEMBLY -short ... ........coviinninn.. e '
BLOCK -cylinder, stripped . ....... ..ot
BUSHING -eylinder ..................... et et e
SEAL-oit.................

BUSHING - governor shaft

BRACKET ASSEMBLY - governor gear & oil slinger
TUBE - breather .......... s el
CRANKSHAFT ... ' g .
OILPAN ASSEMBLY .......... T e ‘
BUSHING-gilpan ............... . cccoiu.., e '
SEAL-ail..... e e e
GASKET - oil pan 1/64” (0.40mm} .............
GASKET - oil pan .005"" (0.13mm)...... D
) GASKET - oil pan .009” (0.23 mm)
SCREW - oil pan mty. {use 113-120 and 192-20)
- PISTON ASSEMBLY - standard
PISTON ASSEMBLY - .010" (0.25 mm) oversize (includes rings)
PISTON ASSEMBLY -.020” {0.57 mm) oversize lincludes rings)
PISTON ASSEMBLY - .030” {0.76 mm} oversize {includes rings)
RING SET -'standard' s e e e e
~RING SET -.010" {0.25 mm} oversize .. ......... e
RING SET /.020" (0.51 mm) oversize
RING SET - .030" {0.76 mm) oversize
PIN ASSEMBLY - piston standard {includes locks) . ... .... e .
PIN ASSEMBLY - pigton, .005" (0.13 mm) oversize (includes
LOCK - pIstOn pin . .. o e e
. GASKET-cylinderhead .................... R, s )
CONNECTING ROD ASSEMBLY . ............. .. EEEIET e

*LOCK - connecting rod bolt

BOLT -/eylinder head, 2-21/32"

BOLT - cylinder head 2-9/32%............... e )
STUD:;- cylinder head (used before S/N 8746101) ......... S
STUD - cylinder head {used S/N 9746101 to 97569204)
BAFFLE-cylinder. ... ... . i it i
SCREW - baffle mtg. [use 163-18 and 192-18)
HEAD -cylinder ... ... . i et et
SCREW -8BMS A .. ..t iieii i caarriicnaas . )
BREATHER - crankcase. ................. T e s
GUIDE-air .................. e e .
SHIELD - starter (use before S/N 9759204) . . ,
SCREW - shield mounting {use before S/N9759204) . .. ..
GASKET SET - includes items 13,1923~

>. 1 and carbystor mouriting gasket

—

KEY -flywheel....... e

P T R A T

—

4
£

BOLT -connectingrod ............cccovvvevnnnn ... el .
GASKET -valvecover .. ................. e e IR
VALVE -exhayst ........... LA '

LOCK -exhaustvalve . .................~ [ e
ROTATORE exhaustvalve ........... .. e
VALVE -intake .......... R L S
CKEEPER-intake valve .. ... .. . . i e e

SPRING -fintakevalve .................. e PR e
SPRING -exhaustvalve.......................... [P
TAPPET -valve....... e e e e e e e
CAMSHAFT ............. e T e
JBAFFLE-cylinderhead ... ... . ... i
BOLT -cylinderhead, 3" ...t i, e

.................................

. - .
PR X J OO N, SO N S R i G S G U . W G N G R R RS

........................



MODEL 80 RIDING LAWNMOWER . 7
FLYWH EEL AND STATOH
PART NO. DESCRIPTION ’ ' REQ'D
BR -391983 FLYWHEEL ASSEMBLY - {use S/N 14030675 and after) ............ |
-BR_ 392034  FLYWHEEL ASSEMBLY - (use before S/N 14030675) .. ............... 1
. BR 382134 RING GEAR. .« o e e e e 1
BR 220865 WASHER -Spring . .. ... oo e e 1
182- 84 SCREW - No.8-32x3/8" ...... PP N 3.
193- 91, LOCK WASHER-NO. B, .. i e vt raen 3
BR 222662 SCREEN - flywheel {use S/N 97761 18 andafter) ...................... 1
BR. 222561 CUP - screen mounting (use S/N 9776118 and after)................... 1
BR 393474 STATOR -alternator (use S/N 14030675 and after) . ... ............ ... 1
.BR 393456 . DIODE AND CONNECTOR ASSEMBLY - {use S/N 14030675 -
. s Coand after) 1)
182- 90- SCREW-No.B-32x 1" . i e e 4’
"195-- 510 WASHER-NoO. B ... e e e 4
Cc 27253 ARMATURE ASSEMBLY {use S/N 14015186 and after) .............. A,
C 27270 ARMATURE - (use S/N 14015186 andafter) ....................... ik
BR 298968 ° ARMATURE - (use S/N14015186) . .............................. t-
cC 27289 TRIGGER - ignition {use S/N 14015186 and after) .................... ;1
.BR 221798 TERMINAL -ignitioncable ........ . ... ... . i iiint. UAR
182~ B49 SCREW-No0.8-32x3/4" .. . i 2
/BR 66538 - BOOT -sparkplug ......... LTIl R e AR —
c 24329 P SPARKPLUG..:.......... L e e P 1
BR 391379 HOUSING - blower (use S/N 9776118 andafter) ...................... 1
BR 393128 - HOUSING - blower {use before SINOFIBNBY .. v 1
* NSS BOLT - {use 22-48 and 92~4) .................................... i 4
- /
‘n‘
OIL DRAIN AND FILL
& : 1 187- 037 SCREW - clamp mountmg ......................................... 1
@ﬂm 2 BR 222502 CLAMP -oilfillertube ../ ... ... . i, [ 1
S ’ 3 BR 391840 DIPSTICK-oil . ...l o e P PR
i o 4 BR 68838 SEAL - flllertube.ﬂ...; ........................... cree e 1
@ - at’ B BR 280133 TUBE - oil filler ......L..... e P 1
. L - -6 BR 270920 SEAL -fillercap .../ ............... e 1 -
- ! 7 217- 1027 ELBOW-90%street .\, .. ... i iiiinnnnnnn. P e, 1
: . , 8 C 19473 - NIPPLE - pipe {use before S/N9756204).......... e 1
. i St B C 18814 NIPPLE - pipe (use S/N 9759204 and after) . ... .... P 1
. . | - s 9 G 14806 GASKET - plug,’oil drain.. ..o P PN 1
. P . L 10 221 13 PLUG -oildrain...................... e 1
— . \ . r . it .
i L,
|
. | \ p
%L iy "’/ -
Y b / -
v \ /
y
| ’/
4 /
t’f’,‘; ; ¥ [
— —] l ' N
: ' T/
OIL- DRAIN Printedin U.S.A. - : S June 1984




\ . K
I
JA“< - )
{
[
GID . .!}
e tiie
S NoRe :

S IA

REF. PART NO.

1 C
1 BR
2  BR
3 BR
i C
4 BR
5  BR
6  111-
Y7 - 129
8 C .
8  BR
9 BR
10 182-
1 BR
12 193-
13 129
14 BR
15 "BR
16 136
17 LA
18 163
19 - 192
21 BR
2 - 187
A

27242
260971
261306
390662

27257
231058
381733

S 2
17

27241
260584
221536

Printed in U.S.A.

SPRING - gowernor

" MODEL 80 RIDING LAWNMOWER

GOVERNOR

DESCRIPTION o . REQ
LINK - governor (use S/N 14015186 and after} . ........ .. e SR
LINK - governar {use before S/N 14015186) '

..............................................

SPRING - - governor link (use before S/N 14015186). . . .. e, /

“CLAMP-casing ..................cocoo .....

.......................

NUT - No. 8-32

..................................................

" COLLAR - insulating

WIRE - ground .. ..

.............................................
--------- L T

PIN - cotter hair pin
RETAINER -~ “E” i ;
SCREW .../ ... .. e f

.....................................................

w
o
X
4
-
(1]
3
=
-]
—I—.l—l—l_—l—l—l—lMN—l—l\_j_ﬂ-—e—l-ﬂ—;—l-—l—\—l-—l—l

June 1884

< I3 e v _
B



| = - T
?
r . r N

,\

__ _ _
DO~ O oS W —

.
s

s
m
m

B e e
(42 I PV I N

216

17
18
19
20
21
22
23
24

=25

26
27
28

™

29 7

30
31
32
33

|\%;

NSS
c
NSS
D

. 214

214-
C

C

C
121-
BR
BR

"BR

BR
BR
BR

C .

BR

C
c

182

192-

129,
- 195.

131-

+ PART NQO.

.

175629

53521
. 253
272
24391
24463
24780
106
390811
270539
270824
391399
270528
280111
26358

93622

23641
15540
" BiG
18

17

. 521
176

59044 °

50949

IcO00000

24689
25125
10657
© 25145
25147
400184
13" 102
BR 93323

131-

an

o

-2 MODEL'80 RIDING LAWNMOWER

FUEL SYSTEM
DESERIPTION -
TANK - fuel (used prior to S/N 9759204) (use C25230 kit} ... . . ... ..
.CAP - fuel tank (includes insert). .. ... ... e e -
INSERT-cap.............. e

HOSE - rubber 1/4""1.D. x 12" (used prior to /N 8759204}
CLAMP - hose. (4 reqd. prior to §/N 9759204) ............. .. ... .. .
CLAMP - fuel tank {used prior to §/N 9758204) ............

CUSHION - clamp, fuel tank (used prior to S/N 9759204} ... ... ... ... .
BRACKET - mounting, fuel tank {used prior to S/N 9746101) .........
BRACKET - mounting, fuel taﬁk {used S/N 9746101 to S/N 9759204} . . . .

‘BOLT-5/16" - 18 x 1/2"" flange head (1 reqd. prior 1o $/N 97568204) ...,

CARBURETOR - {repairs page 13). . .. ............... e,
GASKET - air cleaner

- I

CUp . air cleaner

11

SCREW -dircleaner. ... ... v o i
CONTROL - choke and throttle . . ........... ... .. . ... ... ... ..
HANDLE - control. .. ..o o e e
SCREW - #10-24 x 1/2” pan hd. Phillips. ... ..o v e
LOCKWASHER #10. ...
MUT-#10-24 hex. .. i
WASHER-5/16" . ... .. e .
NUT -lock BB - 18 . ..
HOSE - rubber 1/4™ |.D. x 8" (used prigr to S/N 9759204 .. .. ...,
FILTER - fuel (used prior to S/N 9759204) . .. .. . e,
CLIP - fuel fifie. . ... .. .. e
TANK - fuel {used S/N 9750204 and after) .. .«...... ... .. ...
ELBOW ASSEMBLY - tank (used S/N 9759204 and after) ... ..~ .. .. S

BRACKET - tank mount, front {used $/N 9750204 and after) .o ..., ..
BRACKET - tank mount, rear (used 5/N 9759204 and after] ......v7. ..
HOSE - fuel (used S/N 9759204 and after} 12 (305 mm) ...........".
BOLT - 5/16" - 18 x 3/4" (used §/N 9750204 and after). .. ....... i .
SCREW - air clearer B T T T TS A,
NUT - 5/18" - 18 flange 10K . v o v v v o et e, .

- v 4

- e [ t,‘ -
W Al )
. .
- . HJune 1984/




a

[

REF.

O~k N =

10
1
12
13
14
.15
16
17
18
19
20

Printed in U.S. A,

- j.
7 * / - - N
. =t MODEL 80 RIDING LAWNMOWER ) 13 R
*h ° ¥ - é‘ - 4
4 ’ - f
BR 390811 CARBURETOR N :
PART NO. . DESCRIPTION . REQ'D- :
BR 93357° SBREW - carburetor mtg. . .......... SN e et e 2 ,
41- .24 PLUG-wekeh . . .o i et e 1
BR 27590 ' FILTER -carburetor drain. . . . ...\ vuuvn s e et enan s 1 w
BR 211954 RETAINER - carburetor drain filter. . . . ... .. ... e e 1
BR 292681 .. VALVE ASSEMBLY -carburetoridle . ... ccvivuuenrnn. .. e 1
BR 261567 SPRING - throttlead]. ., ... 7n & . oo o . 1
BR 23108 BUSHING - throttle shaft'” ., . . ... .. e e 2 ',
BR ' 93499, . .SCREW -throttle and chokemtg. . ... . ... O 3
182- 87 SCREW - #8x5/8"mach. ............... S 1 ’
138- © 281 PIN - throttlestop . .. .. .. .. ... e e e 1 .
. BR 230896. PIN - float hinge . . . .. F P, PR 1 :
“BR 222010 © VALVE - choke., . . .. P e e e 1
"BR 391233 'WALVE ASSEMBLY -needle. . ... ..% .. ... iiinineno... 1
BR. 270824 GASKET ~catburetor mig. ........ e e 1
BR 221986 VALVE -tHrOMIE . . oe et s et e ee e e e een e . 1
BR 391512 SHAFT AND LEVER -throttte ... .~ ..., AU U e 1
BR 211712 STOP-thiottle /.. ... viiunn. e e 1
BR 299707 FLOAT - curburetor. . . . . . fe e e e e 1
C 27254 . VALVE - fuel inlet assembly {use S/N-14015186 and after)” .. ... ...... 1
BR 299086 VALVE - fuel inlet assembly (use before S/N 140151886)}. ... .. ... ... 1
ER 221995 BOWL -float™ ........ e e e e .. I i
BR 270511 GASKET - float bowl . > . .. .. e e e 1
BR 222014 ° “WASHER - float bowbe . . . . .. T I S 1
BR 390684 SHAFT AND LEVER -choke. .. .. .. ... .. ouuinnnnn, N
BR 299740 NOQZZLE -carburetor . . ...« v vitan R e e L. 1
BR '230932 ', SCREW-nozzle ...... P e T, e .. 1
BR 222027 BRACKET - carburetor. .. ....... e b 1
187-+ 1510 SCREW -bracket mtQ. .o v vvrvennenn . A . - 2
BR 270382 WASHER - choke Shaft . .. v o vt ie et o e ov e ie e f e T e i e e 1
BR 261116 SPRING - ChOKE FEILUIN « & v o v et v e e s e e e ettt aamamananens 1
Ce 10678 CONNECTOR -fuelpipe. .« - v v v v v v e e e v e e e e 1 .
BR 299852 KIT - carburetor overhaul{use before S/l}l‘14015186} ......... AP 1.
C- 27255 KiT - carburetor overhaul {use S/N 14015186 and afterd ............. 1
BR - 211682 , CONVENTURE. et e e e 1
BR 261117 7  LINK- choke {use before S/N 14015186) ... .. e A
C 27243 - LINK - choke (use S/N 14015186 and after}........ P e 1 )
: EXHAUST SYSTEM ) _ ) |
L 24246 - PIPE - exhaust . ............. e s 1
T 24340 GASKET - flange, exhaust PIPe . . oo v ov v ettt ite e e an e 1
§1- 410 BOLT - 1/4" - 20 x 5/8" socket Head, . ... ..... ... 0 M 2-
192- 19 LOCK WASHER - 1/4" . ......... e e 2 -
C 24341 CLAMP - muffler. . .......ooooo., S e 1
A11- 286 BOLT-5/16"-18x 1/4 rd. hd. 5Q. 080K . o 0o v e o eeie e e 1
192- 20 ., LOCK WASHER - 5/16" ..., ............. s P 1
1200 102 NUT - 5/16" - 18heX. o v vsceeeaervnns- .. e 1
C 24510 . BRACKET - mounting, muffler. ............... e i
113 1 CBOLT - 1/47 - 200X 112 NEX o oot e e 2
192- 19 LOCK WASHER - 1/4" .. e ey e "2
C 24191 MUFFLER - @XRAUST .+« « v e v e e e e e e eee e e e e et e e 1 2
BR 391313 MUFFLER - exhaust............. e e e e 1 .
BR 221885 SHIELD - heat (early production) ................. e 1
BR 222263 LOCK -bolt ..o inneieann . e e . 1
c 27237 BOLT -muffler. . .ovunvunnunn e e T 2 _
C 25500 DEFLECTOR - exhaust {earty production} .. ........... 0 ..cv.... 1
187- 1041 SCREW - $pecial . . o vv e ol e eeanns e SR 4
NSS - SCREW - {use 22-412 and 195-18) ... ... ..... e e 1
C 24340 GASKET -exhaust . . .....ovvvinrennn T - 1
Vs June 1984



MODEL 8¢ RIDING LAWNMOWER

- ENG_lNE MOUNTING PLATE
) k‘ ' \ q e o . .
REF. PART NO. -_ . " DESCRIPTION | : " REQD
1 C 25030 PLATE engme mounting {also use [2] 024377 washers, shim gear case
S . to outside prior to SIN 9768814}, ... ..ot =~ 1
2 121- 106 BOLT-5/16" - 18 x 1/2"f|ange hd, o 4
3 C 24506 < BUSHING - rubber. ... ..o e e 4
4 C 25468 MOUNT ASSEMBLY -engine. . ... 4
5 113- 111 BOLT-5/16" - TBXZ VW27 hex. oo o . 2 .. 4
6 ° 181- 176 “ MNUT - lock 5/16" - 18 hex S q
7 195- 524 WASHER - 5/16" {front engine mounts only ) early productlon e .2
8 . C 24182 " BUSHING - ﬂange (use S/N 9775430 and after). . . .......... . ... ... .. 2
. %»h c 25927 BUSHING - flange, heavy duty (use before S/N 9775430} ... .. ...... .. 1.
e A 15043 7 < SHIM-washer ... T .oat. UAR
' ENGINE AIR DUCTS -4 .
1 3 T 25859 DUCT-air exhaust luse S/N 0776118 and after) ... «... . 1
1 "¢ 24507. " DUCT - air exhaust (used prior to S/N 9746101} .. ......... .. .. ... . 1
- 1 C 24782 - DUCT - air exhaust {used S/N 9746701t 9776118} . ......... ... .. 1
’ 2. 113- 1 BOLT - 1/47 720 % 1/2"hex ..ot . 2
3 192- 18 LOCKWASHER - 174", .. .. v . 2
4 13- 101 BOLT-5/16"-18x% 1/2"hex ................ T .1
5 192 20 . . LOCK WASHER - B/16”. .. e 1
6 C 24509 DUCT - air intake {use before S/N 97761 18) ......................... , 1
7 C 25393 BRACKET - support, duct .. ........ et e e 1
8 193: 70 LOCKWASHER - 3/18*". ... .. ... .. e -4
8 353- 405 PLLIG—hoi'e....,...............................: ............ 3
10 129- 17 NUT -2T10-32heX. o oo o e e e e 4
C 26640 PLUG-button ... . .. e oo
>
- ' * . - i
- , .
M - . °
" ) ‘ 4 . -
i \ ] _ ' N
Er o -
b
_ : h . Printed in U.S.A. o N ' , . June 1984
g..:a-f—’"w}# - &F ) . .




16

-

\\\.
° REF, PART NO.
- BR 200061
BR « 26018

BR- 260374
BR 65704

NSS - |
- BR 220477
NSS
-BR 222117
187- 1041

,
-
COWOSOON ALK -

e 27284
BR 392749

BR 391461
BR 392061
C 27262
NSS
BR 300837
BR 392744
C 27263
BR 391705
C 27259
BR 390846
C 27258
NSS :

- "BR 391706
C - 27260

CODOD NN HRO LEWWN - -

—h —

L ‘ \_& Prinfed in U.S.A.

BR 294828

BR 61760

. HOUSING - starter (use S/N 14015186 and after)

80 RIDING LAWNMOWER

BREAKER CONTACTS
{use before §/N 14015186}

DESCRIPTION : REQ'D

KIT - ighitied . ... . D -
POINTS AND'-CONDENSER . ............. SO
BPRING - breaker arm . . ... ... . it nt iyt

. SPRING - connector, condenser

" - PLUNGER - breaker point

KEY - flywheel, zinc

CLAMP -condenser mt@. . ...\ . ... iuuuinnnneneeene ..
SCREW - condenser mtg. (use 163-7and 193-25). . . . v oo enrne e
COVER - breakerpoint. .. .............. -

L I T I L L T T T

SCREW -sBms, cover ..o oo v e ne v inwnn e

v

S
- ' ’ *

STARTER MOTOR — BRIGGS

MOTOR - starting 12V, Briggs (use S/N 14015186 ancvafter} .. ... ..... ... ...
MOTOR - starting 12V, Briggs {use before S/N 14015188)
DRIVE ASSEMBLY -starter .. ......... [
END CAP - starter {includes iterns 4 & 9){use before S/N 14015188)
END CAP - starter (use S/N 14015186 and after).. . ......... .. e
WASHER - thrust (see item 3 or 8)
ARMATURE - starter ... ... .. . et

HOUSING - starter {use before $/N 14015186)

.....................

BRUSH ASSEMBLY - starter {use before S/N 14015186) .. ... ... . ...
BRUSH ASSEMBLY - starter {use S/N 14016186 and after) ... .........
END CAP - com. end {inciudes Brush Set){use S/N 14015186 and after). . .
.END CAP - com. end {includes brushes){use S/N 14015186 and after) ....
SPACER - (see item 30T 8) ... . ... ... e,
BOLT ASSEMBLY - thru {includes washer}{use before S/N 14015186 . ..
BOLT ASSEMBLY - thru (includes washer}{use S/N 14015186 and after). .

June 1984

[ R R S S N . T J yper §

N
N a
L N R i T Yt S W A U SO S Y |
.

17




P

LQDDNCDU'!-P(.O_I\J—‘

i

__. .
CLO@M~NmU WK =

. REF /F'KEJTINO.

NS$

BR 391461
BR 390444
NSS
BR 391607
BR 390447
BR 390449
BR 390448

BR 320450

NSS

" BR 391461
BR 391585
‘NSS )

BR 391584
BR 390452
BR 390990

BR 390455

N3S

BR 93771

. Printe;j in US. A

CASE MODEL 80 RIDING LAWNMOWER

»

STARTER MOTOR — AMERICAN BOSCH
BOSCH MODEL 01965 - 23-MO - 30 - SM

DESCRIPTION

MOTOR - starting 12V, Bosch (use BR392749)
DRIVE ASSEMBLY - startér

WASHER - thrust (retaln old washer for ser\nce)
ARMATURE - starter, Bosch
HOUSING - starter, Bosch

STARTER MOTOR — MITSUBISH)
"MITSUBISHI MODEL M001T02271

MOTOR - starting 12V, Mitsubishi (use BR392749)
DRIVE ASSEMBLY - starter

BRUSH ASSEMBLY mitsubishi 8

LI

...........

.8,
24

)
B = ot b ok b o

A e AT e

-

19

Jine 1984



ENGINE
GROUND

E"‘ |

REF.

—t
[

—
M

13
13
14
15
16 °
17
18

© Rk U AWK -

11
12
13
14
15
16
17
18
19
20
21
22
23-
24
25

Printed in U.S.A.

-
OO~ T WA = -

PART NO.
¢ 24785
C. 24362
C 24359
C 24577 -
C 14565
C 24360
BR 294528
C 243581
‘C 24819
C 24460
C 22765 ,
C 14553
NSS:
C 24656
C 26425
C 25426
C 24348
C 25059
C 24145
C ' 24329
BR 392749
BR 298068
C 24754
" C 24263
L 54225
C 24228
113- 1
192- 19
129 101
A 24509
C 23248
C 24659
187- 1003
120- 27
193. g9
129- 162 .
193 29
C 22847
169- 145
187- 1908
193- 70
182- 10
129- 13
< 192. .13
129- 37
192- 18
C 27548
185- 516

MODEL 80 RIDING LAWNMOWER

ELECTRICAL SYSTEM
{Use before S/N 9775534)

DESCRIPTION

HARNESS - wire {used S/N 8746098 and after]

HARNESS - wire {used prior to 5/N 9746098} . .

WIRE - connector to neutral start switch (pink)
~WIRE - switch to switch {orafige){used prior to S/N 9746098)
CABLE - battery positive to solenoid (red)

‘CABLE - solenoid

POINTS AND CONDENSER
ADAPTOR - battery charger

HARMNESS - wire

SOLENOID - start

tostarter (red)

............................................

BATTERY - 12 volt (includes caps, vent hose and hardware](use C26425) .
CAP - battery {for origina} battery)
BATTERY - 12 volt {includes caps, vent Wose and hardware! service battery )
CAP - battery (for service battery)
CHARGER - battery, 12 voit { American usage)

CONNECTOR - switch
SWITCH - neutral start

CHARGER - battery, 12 volt { Eurapean usage}

SWITCH ASSEMBLY - |gn|t|0n {incl udes washer and key}{order nut below]

SPARK PLUG

N

COt. ASSEMB LY - ignition lincludes spark plug wire)
WIRE - switch to soienoid‘(ysed S/N 9746098 and after)

ELECTRICAL SYSTEM HARDWARE

STRAP - hattery hold down

HQOSE - vent .

LOCK WASHER -

NUT - 1/4 - 2Q hex :

NUT-5/8"- 32 knuried
SCREW - #8-32 x 5/18"" self tapping hex

- NUT - #10 NF hex
LOCK WASHER -

NUT-5/16".............

THE - wire

BOLT-1/4"-20x 5/8"

SCREW - seff-tapp
LOCK WASHER

.....................

.....................

................

CUSHION - battery
BOLT-1/4"-20x 1/2"

14" o e

.....................

B0

ing...... e e e e IV SN

.................

' SCREW - self tapping No. 10- 16 x 3/4"

WASHER - 3/16"

. June 1984

o e ) = ) e B s ek L i ek o e

21

3



\
22 i) Y
§
I"\ A\
!
‘ v €
MAGNETO
| : * GROUND
1
: STATOR
. CHARGING

4 CONNECTOR

el
.

ENGINE

scqmwm-r:-mm-a

-1
12

12
13

13
14

o~ S W =
A9

Printed in U.S.A.

PART NO.

c
c
B
c
Cc
C
C
C
c
N
N
C
C
C
C
C
C

c
c
c

. Cé"e
© 113
195-
195
131-

25502
27232

R 382745

14565
24360

. 24351

25503
24480
24300

24656

- 26425

26426

T 24346

25058
24145

25536
26537
25538
19867
17
518
526
1180

@

* STARTER - engine 12 volt

. HARNESS - wire . .. '

" BATTERY - 12 volt {inciudes caps, vent hose and hardware)

MODEL 80 RIDING LAWNMOWER

ELECTRICAL SYSTEM _
‘(Use S/N 9775534 to S/N 14049205} -

DESCRIPTION

HARNESS - wire ... .. e
WIRE - solenoid to engine {red}{use S/N 14030675 and after)

CABLE - solenoid to starter {red). . ............. ..
ADAPTOR - battery charger (use before S/N 14030675)

...............

SWITCH - neutral start

" SOLENOID - start {use C 26525) :

BATTERY - 12 volt (includes caps, vent hose and hardware){use C26426) .
. CAP - battery (use before S/N 14014631)........ ... ... 5

CAP - battery {use S/N 14014631 and after) ..................... .
CHARGER - battery, 12 volt { American usage) (use before S/N 14030675)

CHARGER - battery, 12 volt { European usage!} {use before /N 14030675)
SWITCH ASSEMBLY - ignition {includes washer and key).. . ......... ..

NEUTRAL START SWITCH ACTUATOR

SPRING - COMPression . .. ... ettt e i e e et
BOLT - 1/4”- 20 x 1-1/4" hex

..................................

WASHER-1/4" .. .............. g e
WASHER - 3/8" . i P
NUT - fock 1/4" - 20heX ... oot et e e iae e
. .'};-_
> %
. #
June 1984

REQ'D

_ e = ) =) el i ek ek e3 b a

— ok R ks —E




» _ ' e S S : MODEL 8 H|DING LAWNMDWER. : . 25
TN R I BRI ELECTRICAL SYSTEM o
. TR P . luse S/N 14030675 and after) cee)
s . - . . .v . N . i . "',;" " ' . }
T e L RARNESS -wire ... 0. Ty
! 2 7 C o 727533 © ' WIRE - solenoid to angine {red) ... .3 {'/ .............................. 1
' C 26142 HOUSING-socket........0... ... . ool 1 *
s 3. . C 27621 CABLE - battery-positive to soléncid (red) .............................. 1
4 - C 27534  -CABLE- splqnojd tostarter(red) ... ... ... . Lo 1
v .8 .c 27541_ .- HARNESS-wire ............_............... .. e T 1 ¢
% o _ o : 6 - C 24460 "gCONNECTOR-%Wltch..........::........._...._-._..'-.‘“"L'..,; ....... ceee 1
MAGNETO . o ' > 7 c 24800 SWITCH - neutralstart-......... 0. .. ... .. T 1
GROUND ' ) 8 C 27549 CONNECTOR - solenmd ....................... e e 1
‘ 9 - € 27823 0 SOLENOID-Start...............o.ovvouooennoo 1
10 C 28425 BATTERY -,12 volt {includes caps, vent hose and hardware) . . ....... - <A
- “C 26426 CAP-Battery ..o . 8
on 11 C. . .24145 - SWITCH - |gnmon ............... FP . e 1 -
f:L”ATNGmG ‘ % 12 BR 392749 - STARTER engine, 12volt ...............i 1
GONNECTOR D N .
N ¥ N
! E;';o‘uNn
s
% ““
L]
‘ CD/ . ‘
!
‘ E] ‘ ." - & 2 \K -
£k
| (® ~. . - ‘
R ——— —— \—j ] T‘th
‘ . ‘ N
b l 3 h
- . .
Printed in U.S.A. _ ' ' : June 1984 ~
) u ] HET




varidriv

NO STEP

P @9 vyl
I"" W . ‘!

O
* WARNING

FLYING DEBmIS

DPIIA‘I'I MD'II‘R ONLY |
WITH DISCHARQE CHUTE

GI.IAlD oR GDH'I.ET

D!lml MA‘I‘ uuu INJURY

CLUTCH/ BRAKE®»

A\ WARNING

BEFORE STARTING ENGINE

[ spinning BLaE

Bl & warning

KEREP CLEAR
CONTACT CAN BJURNE

ROTATING FAN

MOWER ADJUST
TRANSPORT o ansust mowen veatt

L HANDLE OUT TO RELEASE
-2 PR FROM LOCATING HOLE
= MAISE MANDLE FULLY FON
- TRANBPORT, O LOWER T0
- mmmm
LAY HANDLE W TOLOCK !
MOowW LOCATING HOLE ainl e

Tn
RN AR v

C O ~woOMAs WK = —

. ) .
Cwo-uombhwn -

PN
Samn-=

-9

Printed i ,U';S‘A.

PART NO.
321- 5475
321- 4300
321- 5733
321 5732
321- 4625

321 4304
321- 4301
321- 4302
321- 4303
321- 4343
321 4346
321- 4381 -
C 12519
321- 5095
321- 5092
321- 5003
321. 5094

©321- 5040
321- 6619
C 26936
321. 5242
321. 5097
321. 4746

321 4747
321- 4766
321. 4765
NSS .
NSS
NSS
NSS. -
321.° 4755
321- 4748
321 4783,

21 4726 .
321- 6642

€7 26037 ..
C 264837

. .
-
g

5

DECAL

DECAL -
DECAL -
DECAL -
DECAL -
DECAL-
DECAL -
" DECAL -
'DECAL -
DECAL -
DECAL -

DECAL -
DECAL -
DECAL -

DECAL -
DECAL -
DECAL -
DECAL -

. DECAL-
 +.*DECAL-
DECAL -

DECAL -

"DECAL -

DECAL -
DECAL -

MODEL BG RIDING LAWNMOWER

crown {use,before S/N 9775910)
ignition and throttle . ... _.....
WARNING”

A
¥

DECALS (English)
{Use befare S/N 14030675)

DESCRIPTION

- crown {used S/N 9759204 to 9775910)
DECAL -
DECAL -
DECAL -
DECAL -
DECAL -
DECAL -

crown {used prior to 5/N 9759204}
ignition and throttie. . .. ... ... .
"WARNING™ . ... .. p

operation .......... ... ... ...,
tower, front (used prior to S/N 97597204}

engine enclosure R.H. (shown} (used prior to S/N 9769204 | . ..

engine enclosure L. H {us&d prior to 5/N 9759204)
engine enclosure, top {used prior t&"8/N 9759204)

mower heightadjust .. ..... . ....

“WARNING” fan (use before S/N 9776118

“DANGER"” blade’....... .....
“NC STEP”"

D e N I R I IR TN

engme enclosure R.H. {shown) { used S/N 9759204 and after}

engine enclosure L.H. (used /N 9759204 and after}
“80 vari driv"” {used S/N 9759204 and atfter)

MEDALLION - tower, front {used S/N 9759204 and after)
DECAL-
DECAL -

"WARNING" flying debris, . .. . ..
chain fubrication......... .....

DECALS (Bilingual]
(French and English)
(use before S/N 14030675}

PNOSTEP” L. 0w s e e
“DANGER “flying debris s
chain lUbrication

operation ............ .00
tower, fromt ..o Lol
engine enc|osure R.H. lshown)
engine enclosure L.H
engine enclosure, top
mower height adjust
fan “WARNING" {use before S/N 9776118)  -.............

“CAUTION" blade . -

.........

.............

.....................

.......................

— ok 2 bk X ] ek ek ek ek ko ol a3 3 3



i h Y ) ) . - ' *
2E§ MODEL 80 RIDING LAWNMOWER B - 29
o o , ‘ o e - ' . _ DECALS (English) :
) S , R ' luse S/N 14030676 and after)
REF. PART NO." DESCRIPTION . I . REQ'D
1 7321- 5733 DECAL -ignitioh and throttle . ..................................... 1
2 31- . 5732 DECAL - “WARNING” .7 ...l 1 ‘
3 321- . 4625 DECAL -operation ......... ... 0 . 1
. T4 321- 4343 DECAL -mower heightadjust. .. ......... ... ......0............ 1 -
] 321- 4331 DECAL-"DANGER blade.... ... ... .. .. .. . . . .. i 1
6 € 12519 . DECAL-"NOSTEP" ... . ..................c s 1 '
7 C 27166 DECAL -tower, front. ... .. ... . ... .. .. . . . . . . . . . ... 1
8 C 27165 DECAL - engine enclosure R.H.{shown) ............:... . .5 .. ... ..
8 Cc 27164 DECAL -engineenclosure L.H. . ....................... ... ... ... i
) 8  321-. 5040 MEDALLION - tower, front . ... ............ e 1
e 10 321- 6619 DECAL - "WARNING" flying debris ., . .. T S ~i
» " C - 26936 - DECAL - chain lybrication .. .................... Eer e 1
_ . ) . 12 321- 6242 DECAL-crown................ £ 2 1
(0 N i : © S ‘ - DECALS (Bilingual)
- . MOWER ADJUST _ ) .
¥ 4\ WARNING . S TRARSFORY 1ot :| 7 (French and English} _ ]
- FLYING DEBRIS ; 3 £.2 =[ - wmomocaneaniis . k ' . luse S/N 14030675 and after} . . - S
. D""Sffc:fnw:e"&"ﬁ 12 L ORLOWERTO | B ) = ’ :
GUARD OR COMPLETE - DERIAED WEXGIT FOR MOWING -~ N .
- G TCHER IN PLACE, . e N T oK i . . . . R
: DERNT a2 ERAE iRy ‘ l Y e 1 321 4747 DECAL - ignition and throttle ..................0........... e 1
' i ' . 2 321- 4766 DECAL - "WARNING™ ... . .. U 1 3
. . 3 °C 26482 DECAL -operation .. .............. .. e I e 1
. @ _ i - - 4 321- 4755 DECAL - mower heightadjust. ... ... .. .... e e 1
_@ . A DANGER 5 31- 4763 DECAL - “CAUTION" blade . . . .. . .. e 1
. . 8 321- 4726 ° DECAL-“NOSTEP”......... e RO SR o
NO STEP S Casa pnd YT R 11 321- 6642 . DECAL- “"DANGER" flying debris ... ... ... PR 1 .
‘ ) - INme o 12 C' 26937 DECAL - chain fubrication .. ............... o e 1 :
- S TCH/ BRAKE , e o s : : 13 C 26483 . DECAL-crown........... e P 1
¥ A WARNING TR ‘ ) S - I | o .
) BEFORE ‘STARTING ENGINE ; : ' ‘ . ’ . - LT 7
' %%%L’l’?ﬁf_x“ ¥
i . a ,‘7 : ~
| L3
. - ’ a
; < . - ~
= . . o
. ) ' * +
) »
‘ £
' Printed in U.S.A. ' ' June 1984




. - . ol - :
MODEL 80 RIDING LAWNMOWER
) FRAME AND INSTRUMENT TOWER ]
REF. PART NO. "DESCRIPTION S REQ'D
" 1 C 27544 FRAME - main (used S/N 9748098 and after). ... ......... ... .5 . .. 1
1 C 2401 FRAME - main (used.prior to S/M 9746098) . . .. ....... ..., ... . .. 1
2 C. 23349 TOWER - instrumentand control ... .. ... ... .. . . ... . 1
3 113 2 BOLT - 14" -20x 5/B hex . ... .. . ... 4
4 129 01" NUT - 1/4" - 20 hex e -4
5 C 23351 PANEL - instrument . ... ... . . » T
. 6 187 1334 SCREW-- 48 x 1/2* Phl||lp5hd e T 8
7 C . 23552 CROWN - tower fuse before S/N 9775910} shown B 1
- 7 C 25548 CROWN - tower (use S/N 9775810 and after) -« oo vvvs i onn oo 1
- . 8 182-- 5186 SCREW -#10- 24 x 3/4" pan hd. Phillips . .. ... ... .. ... ... ..... 2
9 C 25849 - BUMPER - frong, rubber .. .. ...... 0. oo 1
10 C 24536 LATCH - spring, rear enclosure {early production) ................... 1
11 182- * 516 " SCREW - #10- 24 x 3/4" (early production) . .. ..... .. .. ... .. .. .. 2
B 12 - we 49567 GROMMET -rubber .. .............. T 1
, 13 . MNSE - PAD'- foot, rubber, R. H. (use before S/N 9776165 (use C 25848) .. ... P
’__@ ' 13 NSS PAD - fodt, rubber, L.H. {use before S/N 9776165) (use C 25847} ... ... 1
il 13 C 25848 PAD - foot, rubber, R.H. {use S/N 8776165 and after) .“". . 1
13 Cc 2b847 PAD - foot, rubber, L.H. {1sa S/N 9776165 and a'f'ter) ............... 1
- 14 c 24529 CUSHION - rear enclosure .”. .. .. . : e e e e e e e ?
- . i5 187- 1908 SCREW - self tap #1- x 5/8" hex (early productmn] ........... : 4
. 16 131 67  NUT-lock #10-24hex ... iuiiii 4
I e . : 17’ 192 19 LOCKWASHER - 1/4™ .. . . . . v 3
o ' 18 131 1102 NUT -doek 178 -20. ..o 4
3 x ,
3
1 i ' .
)
1
[N
]
1 @ ‘
A y
1
o -
:
' e : y
.
! LY
i
' .
! .
.
. : -
{ ‘
~ i W f,//f‘
v /,f 4
e
>
) " L
5 -///
- e
e
v - -
) e
+ - ‘,/' i
n P é i
* ' wr . . ' : © . Printed in U.S.A. - .. June 1984




X
m

NSS
C
13-
D -

h 195-
C
187-
C
C
C
196-
132.

-
COVdOU PR -

—
W —
ao

F. PART NO.-

24092
120
53705
2175

- 25866
1208
24003
24562
24574

518 °

378
24091
22023

24502 /

24503~
10

26526

24505

MODEL BO RIDING LAWNMOWER

SEAT AND REAR ENGINE ENCLQSURE

DESCRIPTION

SEAT - white {use C24082). ... ....... e s .

SEAT - black N - .

............................................

BOLT-5/16" - 18 x 1.3/4"
CUSHION - rubbert; sefat . .
WASHER - 516" I1.D. x 1-1/47 0.D. . °
ENCLOSURE - engine, rear
SCHEW - self tap #10 x 5/8" hex (early pfoduction) -
BUMPER - rear, rubber {early production)
ROD - prop, hood
BUSHING - rod, hood prop

...........................

PIN - cotter 1/16’" x 3/4"
HINGE - enclosure
SPACER - {late production}

‘ FRONT AND REAR WHEELS , -
WHEEL - front
BUSHING - whee!
FITTING - lube 1/4" - 28 taper

* CAP - hub, plastic
WHEEL - rear

e

WASHER - 9/32" 1.D. x 5/8° 0.D. . .. ] .

...........................................

. i

June 1984




m
T

Ll

SEE O mE WM =

G~ DT S WA -

PART NO.
C  ,24100
138 143
¢ 15006
C 24189
c 27501
C 24179
C 24182
C 24200
132- 49
195- 541
C 24178
VB 1064
"113- 410
131. 1182
C 25846
C 23968
C 23967
C 26333
C ., 26332.
129- 289
129- 163
113- 208
131- 1181 °
C 23964
132. 49
LA 30881,

)

MODEL 80 RIDING LAWNMOWER

STEERING ASSEMBLY
o LI

DESCRIPTION

WHEEL - steering

PIN . steering wheel to shaft

.....................

BUSHING - flange, nylon (not req'd after S/N 9775910)

SHAFT - steering

..........................................

BALLJOINT - RiH. thread -« .ot in e o e e e
NUT - jam 378" - 24 hex, L.HM. thread. .. ... e e

NUT - jam 3/8" - 24 hex

BOLT-3/8"-16x 1-1/4" . .' ......... e ..
NUT - 1ok 3/8" - 1B X v vt et e e e T ...
TIE RO . e
PIN - cotter 1/8”xr 1-1/8"

WASHER

...................................................

T A e e e i

35



36 : : ) N . o , MODEL 80 RIDING LAWNMOWER ‘ 37
' o _ TRAVEL CONTROL e U
- L - - ' N . ~ . 3 . . .
X i o ' ' . \ REF. PART NO. - DESCRIPTION . : . REQD
' oL , ‘ ‘ g o 1 C 25550 LEVER -travel control {use S/N 8775810 and after) .................. 1
. ‘ ) , 1 C 24451 LEVER - travel control {use before S/N 9775910} ............
. . N A 37247 KMOB - travel control lever. . ... ... ... ... oo . .. :
: d\ ' *3 353 442 BUSHING - nylon {use before S/N 9775910} ................ . - LT
* . ~ 4 C 12003 BUSHING - sptit, nylon{used priorto §/N 9759204} . . ... ............. 1 Lo
. TN T AT e —— 4 C 25229 BEARING - flange (used S/N 9759204 and after). ... . ... M 1 |
; 5 195- 533" WASHER. ... ... o T L2
. 6 C 24669 SPRING ;coritrol lever . ... ..\ . et ST 1
- : N 7 138- 96 PIN-roll 3/16" x 1" .\ e -~ 2 o
8 C 24165 ARM - travel control {service part} ........... ... ... ..., ..., 1 .
. 9 113- 208 BOLT - 3/8" - 168.x 1-1 M hex ..o L. e e . / ...... 1
10 195- 103 WASHER; 318 e 1 ’
L 1 131- 1181 NUT -loek 3/8" - 16 hex. .. ... ... . e, 1 . "
12 Cc .24151 . ROD-control larm topivotplatel ........ ... ................. 1 .
13 C: 26337 - BALLJOINT - control rod, R.H. thread .. .. .......... e 1 .
' 14 129- 163 NUT - jam 3/8" - 74 hex ~ . 1
15 141- 4 . PIlN-elevis..... ... L., e .. s 1 L
Y . N 16 132- 321 PIN . cotter 3/32" x 1" . .. ..o 1 /
f " 17 C 24401 LOCATOR - travel controf ........ F e 1 |
18 113 103 . BOLT-5/16"-18x 1"hex .I..\........ e e 2
' - 19 195- 521 WASHER -5/16" «..... ........ A et e .2
. 20 131- 176" NUT - lock 5/16" - 18 hex. .. . . e e 2
2 192- g -LOCKWASHER - 3/8" {for clearance) ........... T e UAR
i ‘ . \
: gs’ : -
N ’
® @{ e | |
§ S
’ d & .
| d |
‘ L)
i H
| . . |
o f :
] , / - ‘
| .
| .

© June 1984

’ ; ' . . o C ’ . frimtedin .S A, . - - - }



38

+ 1
L
, § REF. PART NO.

X 1 ‘T 24342
2 C 23765

, . 3 -114- 308

4 - 192- . 22

5 C 24480

6 D 22191

. 7 C 24153

. ] C 24160

g 113- 118

10 131- 176

' 1 C 27931

12 185 522

13 C 17203

14 - 131- 1181

15 C 24321

. 16 C 17213
17 113 - 209"

. 18 C 24128

19 - C 24193

20 C 12975

21 11- 132

22 A 70280

23 - ~C 23818
24 A 30881

25 C 25458

AN
o .
- . .
- ‘ T - ) W T s .:_;Print_gd inUS.A; -

o

CASE MODEL 80 RIDING LAWNMOWER . © 39
TRANSMISSION DRIVE PIVOT
DESCRIPTION ) - REQ’'D )
BELT - traction drive . .. ... oot e s e o e e eeee e i i
PULLEY -engifie ... ... it L .
BOLT - 7/18" - 20X 3/ MeX oo v e e e e e 1
LOCK WASHER - 7/18" . 1 "
BUSHING - flange .0 . ..o it e e 1
SNAP RING - external ... ... i et e it e e s 1~
I e 1
PLATE - slide, pivotplate. ... ..o oo e i 1
BOLT-5/16"-18x 5/8" hex ...... 3 -
NUT - tock B/18" - 18 heX .. .o v e e oo, 7
ABRM - ddler. . e e 1
WASHER - 3/8" . ee. 1
CBUSHING -sleeve. ... 0 L e e LA
NUT - lock 3/8" - 18hex . ... oo e e 2
SERING - idler arm, ... 1 N
PULLEY - igdler, "V Belt oot et ve e vee et e eseenme e 1 i
BOLT - 3/8 - 16 % 1-1/2" X oo e .17 .
PULLEY AND SHAFT ASSEMBLY - disc drive. . oo vt oo 1
DISC - friction drive ... ... R, N 1
WASHER .........oviian.... S (I
BOLT - 5/16" x 3/4* round head, square neck. . .. ... oo, 4
BEARING - roller. . ..o e e e e e T 2
FLANGETTE............... fr e e e et e e 2
WASHER .. ... .. .. e L 1
BUTTON -shide . .. ... e im e e e PP 2
 d
' ) ) L
- ¥ =,
A :
F .
-l % ) .
« :
e e June 1984



"REF.

e T2

13-
131,

--ompbgw‘qu.&w B =

N S -

176

138— 2055

’C
R
S

- -",‘ ,131- -

NSS

. C

LT
13-

- 14419
‘15514 -
26@
1?6

22891

24459

-
- 2 L
3
4 102
g CBTLT T 131 178
SO 6 .. 138 72055
7 -C 25097
: ; . Yoo 8 ... C 25008
SO : 8 £ 113- -. 205
: - 10 D°.. 33844
: , 11 A .. 70280
S o 12 c 23818
' 5 .13 J111-.7132
- no14 1312 1768
15 A 70282 -
. - 16 - C-:. 25005 _ .
. 17 C. - 26129
| . .18 C ~ 26130
I
'l B ¢
" USE BEFQRE S/N 14000454 -
E .\QV\ R S - , B
[ R,

Printed in U§#"
.o [ FE

PARTNG.":-
e ma2er
e 24459 _—
A0z -

- NUT- logk 571" 18 x-3/4" hex‘
-PIN - spirot 3/16 % 1:1/271 0. 100
“BEARING AND l-_OCKING CDLLAR_ASSEMBLY

SHAFT prlrnary drive-: : . .,'. ;
WHEEL - fnctlon clrwe - y N
- -FLANGE - frlctmnwheel,..‘..‘ - EE Rt 21

. :‘ '.lMd:q“E ﬁ'sn,maw'c_; LAWNMOWE'E, :

Fu T .'-‘ ' -, - -

URIVE SHAFT ASSEMBLY - S e
B sPRlMAnvave) - I . -
(USED PRIOR TO S/N 9759204)

.. DESCRIPTION- ., + i

R

BOLT - 5/16°- 18 x 3/4% hex

lncl udes set screw 2

. FLANGETTE bearing. . .. .. e 4

" 'BOLT.-5/18"-

T

- PIN - spirol 3/16 " .
SPACER;- short. .. ... .. ..... PO L
'SPACER -tong-. . ...... .o u el T R e e e e e 1

18 x 3/4" rd. hd. sq. eck . e e At a
NUT ]DCH 5116" Ehﬁx :.- b "7‘.,-. ERR et ; o4

ahi\/E SHAFT ASSEMBLY® K
" (PRIMARY DRIVE) = :
USED /N 9759204 AND AFTER

-5 -

e -¥

SHAFT pnmary drive tuse 626129 and C26130 for service}. . e 1

: WHEEL - fnctton drwe...’............_..l .................... AN 1

FLANGE - friction wheel. mountlng
BOLT - 5/16’ 18 x 3/4° hex
NUT * IDck5f'16” 1Bhex ..o, e

1127, L . 1

..............................

BOLT - 3/8” - 16'% 5/8" hex. . .. wl el T

- Ll

FLANGETTE bearing ‘ . T

BOLT-'5/16" - 18 x 3/4" hex, ralind head, square neck e L. 4

NUT - fock 5/16% - 18 hex - ' T 4,

D T T T T T

" WASHER - 3/4" x 1.1/4" . ' LTl 2

SPROCKET - drwe N = : . . _:1‘“
SPACER - '

. . . ‘ o "
L .
? N
.
_!:
b
- . ’\ - . .
.-
p
‘\
.
LY
.
- o
June 1984
3

ﬁ,ﬂ



-’

L]

REF. “» PART N@.

MODEL 20 RIDING LAWNMOWER . 43
JACKSHAFT ASSEMBLY CL
{INTERMEDIATE DRIVE) . ' .

{USED S/N 9759204 AND AFTER),

DESCRIPTION : :  REQ'D.

. “) ] l@y:‘ Ny . 1 - C 25087 ., SPROCKET ASSEMBLY -intermediate drive ............... .. ... .. 1
PR s -~ T N ' 'C 26886 ARM - idler {upper}............ e e e e 1
. : - - . 3 C 28887 ARM -jdler flower) .. ... o 1
— Al . 4 G 49402 WASHER -shim...................- o 2
. -~ B T T e .
- o o 2 ) , R 5 C 2509 BUSHING -'sfeeve . ... ......oooouiiin i 1
Mool R . B . C 24373 BEARING - flange (use before $/N_14030552) . ... .. e 2
= . - 7 NSS* SPROCKET - idler (use before §/N 14030552) . . .. ........... ..., 2
‘ @ \ . 8 195. 522 WASHER -3/8". ... ..... € .. e e 2.
\ ) “ g 1327 333- PIN -cotter 1/8" x B/8" .. ... ... ..., ... ou... e 2
3 e o ' E) Q) 10 © C 25092 BEARING - 9/16" BOre. £\ . .%o oo DT 1
s - - s 1 TG 75093 SPACER - bearing race e 1
R s @ . ¥ 12 113- 252 BOLT-3/8" - 16 x-3-3/8" hexX « .o e e 1
. = ! ® ) , 13 131- 1181 NUT -1ock /8" T8 HEX. o o v v o s e e e e e s s i 1
_ @ T i ' - 4 C 24225 SPRING : torsion, idlerarms . ........ e "1
- ' % ) ’a,mmﬁgn . 15 C 26862 - ROLLER - idler {use S/N 14030852 and after) . . ...............+. ... _ 2
. &) \ . ) ' *use C26862 roller, does not réquire cotter pin, washer or bearing
' JACK SHAFT ASSEMBLY .
' : : (INTERMEDIATE DRIVE) ~
- N +(USED FRIOR TO $/N 89759204)
. , 1 .. C 22883 JACKSHAFT -intermediate drive. . .. ........... P e o
L.H. FLANGETTE MOUNTS TO OUTSIDE OF GEAR CASE 2 C. 15385 BEARING AND LOCKING COLLAR ASSEMBLY - includes set screw... .. . 2
AR.H FLANGETTE MOUNTS TO INSIDE OF GEAR CASE - @ 3 c 15386 FLANGETTE - bearing N !
' . ¢ 4 .C 15151 WASHER - thrust 5/8” ... . ... ........ e S o1
5 . 195- 2069 WASHER -spacer B/B™ ... ... . e PR 1
_ B 111- 108 BOLT - 1/4”-20x 3/4" vd. head, sc. necke>, ... ................5.... 4
PR 131- 1102 NUT -lock 1/47 - 20hex .. 0 B e .. 4
8 C 24209 ARM-idler {lower). . ... vt e e P |
. ‘9 C 24210 ARM - idler {upperl. . . oo i 1
10 - R 30880 BUSHING -sleeve. .. ..., oo it 2
11 C 24225 SPRING - torsion, idler arms. .t . ... vu vt ee 1
- 12 NSS* SPROCKET -idler. ....... e .2
13 C 24373 BUSHING- flange. . .............. e N U 2
14 195 522 WASHER-3/8"............. P e t2
15 132- 333 PIN - cotter 1/8" x 6/8" .. .. .. .7 . uioov.i.. e, .. 2
¥ . Q{ i
i *use C26892 roller, does not require cotter pin, washer or bearing
N o . ) f
a .
. 4 .
. Ro s
L]
. \“ u ) k - N
. Printed in U.S.A. S v - dune 1884




J—

CONDO AWK =
=M

MM__\_II_.‘_I,—I_:_:-A-—\—I-
— SO\ R WA 2O

-2

e \--MB---»-— s et

PART NO.

NSS*
C
C-
C
131-
126-

24277
25149

- 25200

176
19

NSS -

113-
131-
NSS
A
T

c
113-

-195-

NSS
192
131-
C

c
B.

118
1102

30881
25683
25908
1
518

19

911
27425
26729
90383

MODEL 80 RIDING LAWNMOWER

*use C27426, C26729 and (2) B90363

24343
17085
17097

'2762-5

Printed in U.S.A..

a“'i

.45

REAR AXLE
DESC'R‘IPTION ) REQ'D
DIFFERENTIAL ASSEMBLY ({use before S/N 14015329} ............ 1
SPROCKET - drive, differential (use before S/N 14015329) ........... 1
BOLT-5/16"-18x 1" hex, WhizLloc ........... .. ..ccvveiinvn... 4
BEARING AND RETAINEF{ ASSEMBLY ............. N e 2
NUT -fack B/16 - 1B hex _ .. e e e e G
KEY - wood ruff 3/16°" x 7/8" {use before $/M 14015329) . ... ......... 2
BEARING - pitiow block {(use item 4} .. ... e 2
BOLT-5/16" - 18 x 5;"8"l ....................................... 6
NUT - 1/4" - 20 hex 100K oo e e e e e e e e 1
SLEEVE -spager ... ... e 2
WASHER -spacer. . . ....c.oon el ... e e VAR
RING-smap........ T e e e e e et 2
GUARD - ghain. . . .l e e e 1
BOLT-1/4"-20x 1/2"hex .. ....... D, 3
WASHER - 1/4" . . ... e e ST o 2
PLATE - 8Patar. « oot ittt . e 1
LOCKWASHER - 147 e e e e e e e 2
NUT - flange lock B/168 - 18 hex ... ..o i e e e e 4
DIFFERENTIAL ASSEMBLY - use S/N 14015329 and after .. ...... - 1
SPROCKET, - differential {use 3/N 14015329 and after) .. ............. 1
KEY - 3/16" square x 2" {use S/N 14015329 and after) ...... e 2
"~ DRIVE CHAIN
CHAIN *ﬁ35 {priviary drr’;:;”‘;o intermediate dme,e:) Bﬁ'pftches e
. BHAIN - #35 (50 pitches) includes  contisctor link. ... ........... oo
CHAIN - #35 (6.pitches}- inctudes connector fink. | ..., N
. CHAIN “#45 {mtermedlate drive to rear axle} 106 pitches . . .. .......... 1
CONNECTOR LINK - #35 {link shown as intermediate chain application). .2
* n
C
-
’ .
|j EJ
June 1984




a6

[}
REF. PART NO.
1 c 24112
2 - C 24345
"3 C /26266
4’ NSS )
5 131 1181
6 C 24551
7 195- 518
8 132 5
] ‘ 24753
10 131- 1102
11 C ) 24865 ——_
12 'éfi ,-D\...
13 24568
14 195 B13
18 ‘C 24749
186 s .107¢1
17 132 310
18 C 25555
19 108 525
20 C 18379
21 , “C 12045
22 13- 209
23 C 24200
24 132 49
25 C 25083
26 C 24182
26 C 25927
27 C 28332
28 129 163
29 C 24746
30 113- 248
31 C' 256848
.

Printed in U.S A

i

T .
‘ MODEL 80 RIDING LAWNMOWER ” 47
CLUTCH AND BRAKE . ‘
DESCRIPTION # - - REQD
_LEVER - ‘clutch/brake’ assembly .................... e 1
PAD - foot, rubber . <. . P 1
BUSHING - ﬂange,%ylon {press into'chassis) ........... e .
BOLT - shoulder {use 113-248 bolt- an,d C26848 spacer}................ 1
NUT-lock3/8“-16hex e e e 3
_BRACKET parklngbrake....;..- ................... PP N | A
WASHER - 1/4" ... .. ... T e 2,
PIN - cogter 1/16" x B/B" 1. i e e e e 3
ROD - brake adjust. ... ... e EEET R e 1
NUT - fock 1/4” - 20hex . ........... I 21 )
SPRING -brakerod .., ........... S, e 1
NUT-1/4"-20hex .. o ovcvvnnen. .. e e naaan 2
HANDLE - parking'brake : . ................ e Feeeeea e 1
WASHER-3/16" . _ .. ....... e e e 1
ARM - brake [service Part) .. .. o.o. it il LT
PIN -clevis ................... e e e - 1
PIN - COtter 178" X 1%, L e e e e e e e 3
LINK -clutch .. .o et i P 1
WASHER -3/8" ..... ... R e e 3
SPRING -fbirake retUMN . ... .. it e e 1
SLEEVE-rollern . . ... e s 1
BOLT - 3/8" - 18X 1-1/2 et i e Yavanaons 1
PN - pivot. .. oo D U |
PIN - cotter 1/8"x 1-1/8"............. e e e 1
HOUSING - chain and gears {used S/N 9759204 and af-ter)(ser\.rlce part} . 1
BUSHING - flange {use S/N 9779430andafter) .. ... ...... ... .. ...... 2
BUSHING --flange, heavy duty {use before S/INB7TB430) . ............ 2
BALLJOINT . L e et e 1.
NUT-jam3/8-24hex. .......c...vvenn. e e 1
HOUSING chain and gears {used prior to S/N 97502044, ... ..o, 1
BOLT - 3/8™ - 18X 238" . et et e e i
SPACER - bushing 1/2" x 2" . ... ... ... ... ...... [ e 2.1
5
— ‘ ) o June 1984




)
m
il

.
COUND s WN =

ok oma s
OmbhwpNn = O

2

[ S ) ‘
Mn+fA WN2QOD TR WM -

T 129
c 24684

PART NO..

C 24452

A 37247
C 26266

-138 86

195-
o -

533
24669

c 12093

C 25229
C 24170
NSS

195 525
132 310
213- M

141- 4.
132- 321

163

0

24253
37247
24377
15564
24400
8- N
24375
24528

Oﬂapﬂﬂbﬁ

138- 2071

C 24522
195 . 525
132 310
C 24314
131- 11831
195 2063

- : Printed in U.S,.A. '

MODEL 80 RIDING LAWNMOWE R y s 49
. ' ¢ i
MOWER DRIVE CONTROL -
- ' . N
. DESCHIPTJ(SN v e REQ'D
LEVER -mowerdrive .. .............. . B sk 1
KNOB - lever, mower drive. . .. .......00.oo e, N 1.
BUSHING - crown (use before S/N 9775910} e 1.
PlN-roI}3/16" | R PR, Tt o002
WASHER - 13, . © L ::...v..‘..“ ............ 3
_SPRING - return. .. .. .5, .. g Taeiia. e 17
BUSHING - fliplock, nylon(used prior to 3/N 9?59204). e e 1
. BEARING - flange {used S/N 9759204 and after) e e ]
ARM - control, rod {service partk. .o .. ..ol 1
ROD - control (order items 12 13, 14, 15 and 16 prior to S/’N 9745719} . 1
- WASHER-3/8". ... .. ..., e e 4
PIN -cotter 1/8" % 1" .. .. ............. e e - 2
CLEVIS - 378" . . e R
PIN - elavis oo e e T e e 1
PIN - cotter 3/32" x 1™ ..., ..., e 1
NUT - jamd 3/8" - 24 hex. ..o et e e e e e 1
ROD - controf {used $/N 9745719 and 2 3 T 1
5
MOWER HEIGHT AND LIFT CONTROL .
LEVER - adjust ....... P . e aees 1
KNOB - adjust lever. .. ... it e et ettt aen e 1
WASHER ................. e e e 1
SPRING-return . ..ovvee oo .. e e e 1
SLEEVE -leverstop...... e - | 1
PIN - roll 3/16~ x 11/16" 1
SHAFT -liftpivat. .......... ’ 1
ARM - fift (L.H. side mounts in reverse} et aa e PIPRR 2
PIN - spirol e et e 2
LINK-lift. .. oot A 2
WASHER - 378" . ittt e e 4
PIN-cotter 1/8” x 17, ... .. i sl iiiae i 4
BOLE-*“J"linkadjust .............0....cvv.... e 2
- NUT -lock 3/8"-16hex ..............:...... et 4
WASHER -shim............... e e UAR
L]
L~ , N
:i'a. &
® %>
2
Jung 1984



REF. PART NO.
1 C 25605
2 C 24455
-3 C 16745
4. 131- 1181
5 C 28575
"B M1 132
; 7 192 ~ 20
8 129- 102
9 C.' 25551
9 C 26852
10 C 25554 .
1 132 320
12 . 195 525
13 C 24314
14 . 132 310
15 C 24268
. 16 113- 118
. 17 "131- 176
T 18 113 4
19 195- 518
20 131- 1180
21 C  .26442
22 C 25553
L™ % , i.
-3
%
i NSS
2 C 24455
3 C 16745
4 131- 1181
5 NSS .
6 111- 132
L7 * 192 20
8 129- 102
g Cc 24238"°
9 © NS§-
10 NS5
11 132- 321
12 © 195. 625
13 C- 24314

Printed in U.S.A.

~ C BOLT -shoulder . ... . .......... . ..., .

MODEL 80 RIDING LAWNMOWER 51

MOWER DECK % ¢
{use S/N 9775910 and after) ’
&

DESCRIPTION ‘ - REQD

DECKg.mower 30" {also use C26442 before S/N 14014969) . ... .. e
WHEET - anti-scalp
=BOLT -shoulder .. ... ... .. i i it
NUT <loek 3/87hex . ... .. e e e e e i
CHUTE . .ovoee v, e .
BOLT -carriage B/16" - 18 x3/". ... .. . uviieinnennn., e
LOCK WASHER-5/16" . ................ U U e
NUT -B/16"-18hex. . ............. P PRI F
LINK - connecting, L.H., front {shown}. . .. ... .. v
LINK - connecting, R.H., front .. ... e S s .
LINK -connecting, rear. ., .. ....... ettt
PIN - cotter, 3/16" x 3/4" .. ............. R P L.
WASHER - 378, . L.t e .
BOLT - “J"" level adjust . . ... . ..... B e e et e et e e ——
PIN -catter 1/8" x 1" . T
BRACKET - pivot . .. e e e
BOLT-5/16"-18x5/8" ............. ..
NUT-5/16"-T81lock ...+ . ..ot i e e
BOLT-14"-20x 1" ; :
WASHER -1/4" . ... P
NUT -doek, 1/4"-20 ... 0. . et e .
PLATE - stiffener . '
-SPACER

............................................

MO = a RN DN RN

|
\
l

o

~
M,,_AMMM-—\-I-—I-IN

MOWER DECK
{Use before S/N 8775910}

DECK - mower 30" {use C25506 deck, C24268 bracket and C26442
" stiffener plate,seeabove) . L L

WHEEER - anti-scalp . ... ... . e e

¥

NUT - lock 3/8" hex . oo vvunn. .. e e e
CHUTE -{use C285870) . ... . . . e i e e
BOLT -5/16"- 18 x 3/4Y carriage. . ..+ .. .. ... veun ... e }

LOCKWASHER - B/1B . . . . . e e e e
NUT - 5/16” - 18hex. . ... .... [P VLo
LINK - connecting (L.H. frontshown). ..\ .. ... v o ..
LINK - connecting R.H. front (mounts from outside} (use C 26652} , . ..
LINK - connecting {tear) {R.H. side mounts in reverse) (use C 26554). . . ..
PIN - cotter3/16"" % 1" . ... ..., Y
WASHER - 378", e e
BOLT - “J7level adjust . ..t e e c e e e s

NOOMMNNRMNR O RN =

. June 1984




& )
. REF., PART NO.
. i 1 C 24787
’ - 2 C ,22066
. 5 . '3 131- 1181
4 C 23542 -
5 113. 233
‘ ) . 6 195- 138
. 7 C 23081
. 8 C 24349
9 C 24285
9 C 24737
10 C 10942
11 A 70282
{ i2 } A 70280
- 13./ C 16516
. N 14 € 24264
! 14 ¢ 24918
I 1 C 25542
. 16 C 23408
16 C 24688
B el 17" 195- 2037
X 18 192- 21
! 19 . 113- 268
20 C 24229
. 20 C 24740
i 21 L 113-. 206
; - / - 22 ° . C 24850
.. ' 23 -C. 25122
| - - 24 ¢ 25544 -
| - \ |
|
‘ R
! " -
L ‘ \
" Printed in U.S. A,
4

MODEL 80 RIDING LAWNMOWER -~ "~ .. -~ * . B3
MOWER DRIVE ASSEMBLY A N
DESCRIPTION | . - "~ REQD
ARM-clutching..?............ooel. ... B, v o 1
BOLT - shoulder (use before S/N 977601 4 e 1 -
NUT - dock 3/8" - 16 heX .. ouit s e e e .2
PULLEY - “backside” idler. ... .. ......... e e, U P
BOLT-3/8"-16x 1-3/4"hex............. [ e, 1
WASHER-3/8".................... e e SyvIus VRS B
SPRING tension..... A e R R SR RRERY 1
BELT-mowerdrive........ovovuenn....: D S S
PULLEY AND SPINDLE ASSEMBLY - mower drive {used prlur -
tOS/NOZAB008) ... o e e PR |
PULLEY AND SPINDLE ASSEMELY - mower drive (used S/N 9746098
andafter) .. ... e e e -1
WASHER -spacer. ... ... T e e A <1
WASHER - spindie ... ...............%... e im et 1
BEARING . e T 2 -
RING - retaining. . . oo e e e e 2
SPACER - bearing (used prior to S/N 9746008) ........ ... ... ...1. 1-
SPACER - bearing {used 5/N 9746098 and after} . . ........... P 1
ADAPTOR-blade .. ... ...... et Il I I
BLADE - mower{usemEurope)..........f....................(:‘1\
BLADE - mower, high lift fuse in US.A). .. ...l PI S
WASHER - /0B X 2 e e e s o1
LOCKWASHER -3/8” . . ... ..o S R - 4
BOLT - 3/8" - 16 x 1" hex (torque 40 to 43 Ib. f1. - 54 t058 Nm)....... 1
HOUSING - spindle {used prior to S/N 9746098) ................ AU
HOUSING - spindle.{used S/N 9746998 andafter).........oouieriun... B B
BOLT-3/8"- 16 x 3/4" hex «.... ... e e . 3
GUIDE -belt ...t e aaananns e P > 1
GUIDE - belt, idlerpulley. .. ... ... oo ]
SHIELD -'bearing {late production) . ;. . ... ... iuu i, 1
: !
A - .
>
* June 1984
§



-

-

3

R
f
.

Y

-

% A warninG |

“: BPINNING BLADE
- 7| sEE ofsMATORE ManNvAL PEFORE
ATTEMFOING 1D CLEAR: FLUBGED
PISCHARDE CHUTE
. — - ~CONTACY WITH BLADE ChM RERULT IN
5 L ~ - JSERfQUE INSURY.
- - Trey
= N e el
_- - m
et FLYING DEBRIS -
- OPFERATE MOWERK ONLY
- :
.
+

REF, - PART NO.
1 C 24414
2 C- 24413
3 C 24479
! 113- 103
5 131- 176
6§ — "185. 527
7 C 24685
8. C 24810
5 NSS -
10 151 88
11 c 25114
12 . C 24482
13 C 24517
14 C 24532
15 C 24533
16 163- 40
17 131 47
18 C . 24692
19 c( 24597
20 C 24514
21 C 24492
22 111- 202
23 113- 102
24 321- 2576
25 321- 65619
25 321- 4761
2% - 321- 4447
26 32%. 4750
- T ¢ 24414
2 c 24413
5 . 131- . 176
23 13- 102

Printed in US.A. -

- B
MODEL M-91 BAGGER AND M93 REAR STAND KIT 55"
' - . 3 ~ . .
_~ . M91 BAGGER ATTACHMENT %, ; ® : -
DESCRIPTION o - Re@D . -
BRACKET -mounting L.H. . .. e e 1
BRACKET -mounting R.H. ... ... . ... ... . ...... e 1
FRAME - support (early production reg’s [4] C25114Y ... ... ... ... ... 2.
BOLT - 5/168” - 18X 1%, o\t e e ee e U L 2"
NUT - 1ock 5/18 18 hex. . .. cvueeeee .. e )
WASHER -5/16" ... ....... P 5
COVER - also includes items 24 and 25 {early pfoductlon req’s [4] C251 14) 1.
SEAL - ChUtE. oL oo e e e e e 1
HINGE - cover ............ R T
RIVET - 3/16" x B/M16"” .. ... ... ... ...... B e 17
SPRINGWASHER - Bellevillo .-+ oo R 4 .
CHOPPER ..ot T c e
SUPPORT - hopper . . . . ..... SR N e 2
BRACKET -hopper R.H. ... ... ..... e s e
BRACKET - hopper L.H. v ........... e P
SCREW - #10-32x 7/8". .. ......... LU 8
NUT - lock #10 - 32hex ...l e e .B -
CHUTE EXTENSION ASSEMB LY 18 o] T 1 - -
_CHUTE EXTENSION -fower . ... v o e e 1
"PLATE - chute mMouNting. . ... T e e .. oot
' PIN ASSEMBLY - mopnting .. ... ... e e S o1
BOLT -5/ -18x3/4" .0 i, P .. 3
BOLT-5/16-18x3/M4" ... ._.......... I e 4
DECAL - “Case” .............. e e 1
DECAL - “Warning” debris (Enghish) ........_ ... ... .o oo .t P |
DECAL - “CAUTION' debris {Bilingual, French and Enghsh] ............ 1
+OEEAL - “Warnmg"splnmng blade(Engtish} ... ... ... ... .. ........ 1
DEt—ﬁ?L' "WARNING' spinning é'v(BlllnguaI, French and English}. . ... 1%
2 . ( ’ T .
M93 REAR STAND KIT - .
BRACKET -mounting LLH, .. _........ e e e 1 a
BRACKET - mounting R.H. T e e 1
NUT - 1ock 87167 - 1B EX . ottt e et e e et e e 4
BOLT-5/16"-18x3/M4"hex. ......... e e et e e 4
. L1
Tk R~
. ; -
. . v .
« June 1984



.

OGN N OT WA
»

REF. - PART NOQ.

1 C 24917
2 c 24021
.3 113- 122
-4 129- 102
5 | 131.  +178
8 C 24974
7 C 24918
.8 195- 104
9 C 10883
10 C , 25263
M C 26109
12 C 24850
13 C 24923
J4 ¢ 24925
15 131- 1180
18 C .~'19553
17 Cc 113 421
18 . 195 B18

] e 26221

! . C .26227

C 26230

C~ 16573

; 113 - 421

131- 1182

113 . 207

131 1181

10 13- 118

1, 131 176

12 195 522
<

Printed in U.5.A.:

-
\

i

! cC 28224 .,

M~OI'J‘EI.. M92 THATCHER AND M94 SNOW BLADE , .. 57

-
]

THATCHER ATTACHMENT

W - 1

DESCRIPTION !

FRAME.- thatcher . e e

" ROD - mounting, springs ang pawls
BOLT - 5/16” - T8 x 1-1/2" hex
NUT-8/18"-18hex. . .. ... .o
NUT - lock, 5/16" - 18
BRACKET - mounting. . ... ..ot e

- ROD - pivot; front .. . " '
WASHER -3/8". .. ......... e e e e i e e e
PIN - safety Ly

=
m
Q
o

»

WASHER -{4 on early-production) .. ...... . L Lol
TINE -spring . e oo e
CLIP - pawl spacer (early production) . . .................. e A
PAWL - |ift {early produgion} ....... e e e e e

..ud—n—-lMI\JI\Ja'I)MMI\)ﬂ—'COwCO—i—'

...........................................
..........................................

D T T T T

BLADE-30". .. ............ e S
BRACKET -push ......... e e
BRACKET - mounting. . ......
LEVER -1ift .. ... et e ..
BUSHING . ... e e .
BOLT - 1/2" - 13x 2 heX o ovie el

NUT- 1/2" - 13 hex, lock . ... .... e e ) R

NUT-3/8"-16hex, lock .. .......ooo ... . P
BOLT - 5/16" - 18 x 5/8" hex........... '

NUT -5/16" - 18 hex, lock . ...... .«. ...

WASHER - 1/2" (left side only)

/" June 1984



a - S o - o s e e e e e A —————
NUM?RICAL iNDEX . . o ) ) ) NUMERICAL INDEX
PART | PAGE REF.  PART PAGE - REF., PART PAGE REF.  PART PAGE REF. P '
. . . . ART
NO. ~NO.  NO. NO. T ~NO. MO NO. NO. NO.  NO. - ' NG NO. No. ;‘;(‘35 :gf-
. 49567 31 12 BR 221885 13 14 BR 390402 5 20 oy ‘ '
A 15043 15 s | BR 221888 - 13. 15 | BR . 390419 5 24 .. - & a1 21 ¢ 2412 47 t.lc 23 1 7
A 24508 21 ) 7 BR ~ 221995 -7 13 20 BR - 390444 19 3 C 12093 37 21 ¢ 242 39 18 - .C 24400 49 8
A 27795 9 17 [ .BR 222010 3. 12 | BR 390447 19 6 g CL O 24145 21 JS I 24401 37 17
LA - 30881 35 ® | BR 220014 13 2 | BR 300448 19 8 < e 71 ¢ 24145 - 23 14 1 ¢C 24413 55 2
A 30881 = 39 24 | BR 222027 13 26" | BR 390449 19 -7 - g 5019 _%9 12 g gj]f? 25 n1c 24m3 55 . 3
A 20881 45 1 BR 222114 5% 21 | BR 390450 19 9 c 12978 o 6 c 2 ga 37 12 1 c 24414 55 1
A 37247 37 2 |~ 8RR, 22117 17 g | BR 300452 19 8 c 19419 41 20 ¢ o 33 7 |¢ 24414 . 55 1
A 3247 49 2| BR 22263 13 157 | BR 300455 19 8 c / . e 39 8¢ 24428 - 21 3
A e e 2| BR 22z : LA Ao 2 ; 14553 21 1 C: 24165 37 8. | ¢ 24451 37 1
A 70280 39 22. | BR 222502 7 2 | BR 390662 9 3 S a2 4 | C 2170 49 8 | ¢ 24452 49 1
A 70280 41 11 | BR. 222561 7 7| BR 390688 13 23 - G 44 278 5 e 24455 51 2
A 70280 53 12 | BRI 220562 7 . | BR 390811 11 10 c e a 9.y € 24179 35 8| cC 24455 51 2
A 7082 41 5 | BR® 222636 5 "33 | BR 3%087 17 - 5 g : 5 33 C um 15 8 | C 24459 &1 3
. A 70282 . 53 1 BR . 222830 5 26 | BR 3900846  17° 8 c L g 4 ¢ 28 35 7 1c 24459 41 3
B 17095 45 | BR| "230B9%6 13 1M | BR 390090 19 7 c s O S I ot S A 24480 21 9
B 17097 45 : BR | 230032 13 25 [ -BR 391233 13 13 3 ¢ 248 35 4 (C 24460 23 8
. B . 90383 45 21 BR| 231055 5 5 | BR 391313 13 13 g ]gglg ﬂ ' 8 1 g C 24191 13 2| c 24460 25 6
BR 23108 13 7 | BR| 23108 g 2 | BR  3:37 7 19 c s 49 b C o ops ™ T W fCr 244 11 8
'BR _ 26018" 17 2 | BR! 280374 17 3 .| BR 391399 11 13 c s 4 o | & o B 8|C 24479 8 3
BR T 26157 13 6 | BR | 260584 9 8 | BR _ 391406 5. 40 ¢ by 4 2 1S J ame 47, B |C 24480 39 5
| : BR- 26828 5 30 BR | 260933 5 31 | BR ~ 391461 17 2 &L g | . 43 8 | C 24482 85 12
| BR 27590 13 T 9 1 18R 3916t 19 1 c - 5 |.g 2R w8 s |¢ 2442 85 21 -
| " BR 27750 5 13 BR .* 261038 5 . 9-| BR 391461 19 2 c byl o 3 1e — 2 3. 11 ]cC 24502 33 1
BR 27803 5 23 BR| 261055 5 27 | BR 391512 137 18 . 3 , 24225 43 14 1 C - 24503 33 2
BR 27878 - 5 13 | BR h 261116 13 29.- | BR 391584 19 5 < e -G IO o L IR c R <SR
BR . 27877 5 13 [ BR' 261117 13 33 | BR - - 391585 19 3 c iy S Jg c 1 i{;ﬁ 51 g {C 24508 5 3
BR 61760 17 5 | BR| 261306 9 2 | BR 33807 .19, s o 19473 5 s | ¢ |2mm Pl e 24507 15. 1
, BR 65704 17 4 {.BR| 270382 .13 28 | BR. 391669 5 % - . : ‘ A9 1 ]c 24509 15 8
BR 65906 5 2 | gr' 270430 - & 1 | BR 3670 .5 16 ¢ 19863 87 1 | C 524283 21 1 ¢ 24510 13 9
BR 66068 9 1.1 BR 270511 13 2 | BR 30671 5 16 ¢ 5867 2z s | ¢ ] 2um 8 . MW C 24514 S5 20
‘ _ C. %023 33 13°] C | 24265 53 g | ¢ 24517 B
BR 66538. 7 17 BR 270528 11 14 BR 391672 5 16 %5, 13
BR 66554 9 14 BR 270539 M - 11 | BR 391673 = 5 15 ¢ 2765 - 2 10 C | 2428 51 B ]C 24522 49 10
BR _ 68516 5 18 | BR 270824 11 12 *} BR 391674 5 15 ¢ -2 43 ! ¢ 24277 45 2 | ¢ 24528 49 8
A o 5 8 SR 27084 1 12y BR e 5 18 c 22891 41 2 c | 24314 49 13 | ¢ 24529 31 14
£r e ! » | SR ZEM 4 | BR e % 15 C 29891 4 2 C | 24314 51 13 | ¢ 24532 55 14
bR e B 2| Bz .7 & | BR T 2 5 c 22931 39 11 C 24314 51 13 | ¢ 24533 55_ 15
BR 93211 5 3 | BRI 280111 1 15 | BR 391706 17 10 <. . Zmo B & 2 39 15 1cC 24536 31 10
BR 93323 1 33 | BR | 280133 7 5 | BR 391733 9 5 - 53 -2 c 24329 / 18 | C. 24651 47 6
BR 533% n : BR | 280133 7 S BR Srs S 5 c - 23248 21 8 Co 24329 -2 5 | C 24562 33 8
BR 93499 . 13 8 | BR| 20881 13 5 | BR 291983 7 i & 23349 31 2 C 24340 13 2 | C 24565 47 1
' BR 9362 11 6 | BRI 294628 17 1 | BR . 392061 17 3 =R < 16 C . 2.4 3 5 | C 24572 21 3
" BR. 93630 5° 25 | BR| 294628 2] 6 | BR 392134 7 2 ¢ 2542 8, 4 O 2342 39 1 ]¢ 24574 33 9
BR. 93630 A ! S| em 7 2 c 23552 3 7 C . 24343 45 1 1c¢ 24597 55 - 19
' BR 93771 19 10 . BR| 205841 5 17 -| BR 392718 5 7 ¢ - ze " 70 € 24345 47 2 € 24610 .. 55°- 8
. BR %7t ; 10.4 BR | 295841 o 17 0| BR s k 7 C 23765 39 2 C 24346 21 . ~iF | Cc - 24619 21 .8
bR asTne s > | SR e S 3 | BRI ; C 218" - 38 . 23 C. 24346 23 13 | ¢ 24656 21 .
BR - 211689 . 5 32 | BR | 298968 7 13 | BR 392749 21, 16 ¢ 23818 . 12 G- 24348 B -8 C 24556 23 '
. BR 211712 13 e BR  Jono8 - 21 35 | B8R 399748 2 3 c- 23964 35 14 | C 24351 . 21 -7 1C 24659 21 ]
| BR 211712 3 ;| e B oo 8R 392749 2 3 cC . 23067 % -7 c 24351 2 7 ¢ 24669 37 6
. BR 2. 3. 4] BR el "o SR 302749 5 12 c 23988 - 35 6 | € 24359 21 2 |c¢ 24669 9 6
© .. BR 22047 7 -7 |"BR amemm Yol aR Seases : ' C 23984 41 1 C 24380 _ 21 5 {C 24684 49 18 ;
y BR 220865 7 3°) BR 299577 s -° | R e 7 8 ¢ - 2 a0 < 2R A B 2 e o :
‘ BR™ 221535 9 "9 | BR 299707 1 as.] € 10657 11 28 . L SO < 24362 - 21 1o 2686 53 16
BR 221598 5 28 | BR 299740 13- e C 10678 13 < 30 & 2 33 R 24378 43 6 1€ 24689 1 26
' BR 221760 5 41 BR 299852 13 Ke4| C 10882 .© 57 9 < 2092 3 ! C 24373 1 43 T8 | C 24692 55 18
" BR 221798 7 15 |° BR 390233 2 | ¢ 10942 10 ¢ - 2408 33 / ¢ 24375 il r|1e. B 8 9
R _ 5 | ‘ ©o B c 24100 . 35 1 1 C 24377 49 3 IL.¢C 24740 53 20
R TS, T




- 27243 13 - 1 113~ 1

NUMERICAL INDEX - - . i .NUMEF.'ICAL INDEX
PART "PAGE  REF. PART . PAGE  REF. PART ' PAGE  REF. PART PAGE  REF. PART PAGE REF.  PART “* " PAGE  REF.
. : NO. NO. NO. - NO. NO. - NO. ‘NO. NO. NO. NO. NO. NO. NO. NO. NO. NO, NO. NO.
C 24746 . 47 29 c 25575 B1 5 .1 C. 27283 7 12 - 13- 101 15 - 4 131- 176 39 10 161- 88 55 - . 10
c 24749 47 15 c 25586 -1 1 c 27254 13 19 113 102 11 32 131- 176 41 5 | 163- 4 9 - 18
c 24753 - 47 9 -C 25709 5 212 c 27255 13 3 13- 102 -4 4 131- 176 A1 5 163- 40 55 16
c 24754 . 2N 18 C 25846 3% . 5 Cc 27257 9 3 13- . . 102 41 4 131- 176 41 . 10 169- - 145 21 16
C - 24755 21 1 C 25847 3 13 C 27258 17 8 13- 102 85 23 131- 176 41 14 182- 10 21 19
C 24757 - B3 1 c 25848 © 31 13. C . 27259 17 - 7 113 102 85 23 131- 176 . 45 . 5 182- T 84 7 4
C 24780 LA 3 . C 25849 37 9 C 27260 17 10 113- 103 37 18 131- 176 51 17 182- 87 9 10
c 24782 15 1 c 25859 15 ° 1 c 27262 17 3 113- 103 55 4 131- 176 b .5 182- * 87 - 13 g
c 24800 .23 10 C 25388 33 5 C 27263 17 6 M3 - 1 15 5 131- 176 55 5 182- g0 7 10
c 24800 25 7 C 25808 . 45, 13 C 27264 17 1 13- 118 39 9 131- 176 . 57 5 182- 516 i1 19 -
Cc 24850 53 2 C 25827 15 g cC 27268 -~ 7 14 S 13- 118 45 g 131- 176 57 - 1 182- 516 31 8
. C 24916 53 14 c 25927 47 T 26 C L7 - VY | 13 - 13- 118 51 16 131- M -1 34 182-';} . 516 " 31 1
C 24917 57 1 C 26109 57 11t C 27425 45 19 13- 118 57 10 13- 911 45 . 18 182+ | 549 7 16
- C 1 24919 57 7 C 26129 41 17 C 27501 35 5 X 113- 120 33 2 131- 1102 N 18 187; 1003 21 10
C 24921 a b7 2 C 26130 T4 18 ] C 27521 25 3 - 113- 122 57 3 131- 1102 43 7 187- 1037 7 i
c 24923 B7 .. 13 c 26142 25 1 C 27623 25 9 13- 206 41 . 9 131- 1102 45 8 187- 1041 13 18
C - 24924 57 ° . "6 C 26221 57 1T JC 27532 25 1 113- 206 53 - 21 131-. 1102 47 10 187- 1041 17 10.
C 24925 57 14 c 26224 57" 2 {.Cc’ 27533 25 2 13 207 57 8 | 131- 1180 23 8" | 187- 1328 5 43
c 24960 5% 12 c . 26227 57 3 Cc 27534 25 4 13- - 208 35 12 1. 131- 1180 81 | 20 187- 1334 31 8
€ 25030 -15 1 c 26230 57 4 o 27541 25 5. 113- 208 37 9 | 131- 1180 57 15 | .187- 1508 5 38
C 25059 21 13 C- - 26266 47 23 c 27544 - 7 1 " M3 209 39 ¥ |, 131 1181 35 13 187- 1510 9 2
c 25058 23 13 C 26268 49 -3 C 27548 2 24 13- 208 47 2 131- 1181 37 - 1" 187- 1510 .13 27
v C 25083 47 25 c 26332 35 8 c - 27549 25 8 113- 233 . B3, .5 [ a31-. 1181 | 39 a4, | 187- 1908 - 21 17
C 25087 43 t C 26332 37 13 D 23191 39 6 13- 248 47 30 131- 1181 423 , 13 187- 1908 31 15
C 25091 43 5 . C 26332 47 27 D 33544 41 " 10 113- 252 - 43 <12 o 131-. 118t 47 b 187- 1908 33 6
C 25092 43 10. | € 26333 35 8 D" 53521 i1 4 113- 268 63° 19 131- 1181 49 14 182- v 13 21 21
C 25093 43 1 C 26358 1" - D 59705 33 \ 3 113- 410 35 -3 ‘131'vu 1181 51 4 192- 18 9 19
C 25084 - 45 - 2 € 26425 - 21 - 12 .D - 58944 1. 24 113- . 421 57 6 . 131- 1181 51 4 192- 18 1 20
C, 25095 41 16 C 26425 23 12 .1 D 59949 1 25 13- 421 57 17 = 13- J187 53 .3 192- 18 21 23
- C 75097 41 7 cC 26425 - 28 . 10 G 49402 143 4 114- 308 .39 * 3 131- 181 .. 57 9 -] 192- 19 13 4
- C 25098 "4 8 C 26428 21 - H 400184 - 11 3 121- 106 1 .9 131- 1mng2 - 36 4 192- 18 13 11
c 25114 85, H c’ 26426 23 L 54225 21 2 . 121- . 106 . .15 .2 131- 1182 57 7 |- 192- 19 15 3
| C 25122 B3 23 . C 26426 25 PT 2762-S 45 - 3 - 126- 19 45 B 132- ] 47 8 192- 19 21 5
’ .C 25125 " 27 . c 26442 | 51 .21 R . 30880 43 10 - 129- 13 - 21 20 132- 49 35 g 192- .18 3 17
c 25145 1 29 C 26458 " 39 AT 10781 47, - 16 . 129- 16 9 13 132- .49 7 "3 15 "{ 192 19 45 17
i C 25147 1M .30 C 26482 29 . 3 T 25683 45 12 129- 17 9 7 C132- 49 47 24 192- - 20 13 - 7
. C 25148 45 3 c 26483 27 20 VB 1054 35 2 129- 17 11, 21 F 1322 | 310 47 - 17 182- - 20 15 5
‘ - C 25200 45 . .4 c 26483 © 29 13 S T 12 17 15 10 132- 310 49 11 192 . 20 51 7
c 25229 7., 4 C 26526 33 4 HARDWARE CODE NUMBERS 128- 27 21 " 132- 310 49 12 | 192 20 51 7
' C 25229 49 7 C 26640 15 ' . . 129- 37 21 22 132-, 310 b1 14 | 182- <221 37 21
C . 25263 : 67 10 ~C 26729 45 20 - - t 24 13 2 129- 0t - 20 6 132- 320 51 1 92- - 21, 53 18
‘ C 25393, " 15 7 C 26848 - 47 ° 31 61-"" 410 13 3 129 101 31 4 132- 321 37 16 192- 2 39 4
i C 25468 15 4 c 26862 43 15 m- 2 9 & 129- 101 47 12 132~ . 37 49 14 193~ 23 21 14
‘ C 25500 13 17 c 26886 43 2 1M1-= . 108- , 43 6 129- 102 13 . '8 132- 31 | b1 11 193- 70 15 8
: - T C 25502 23 1 C 26887 43 3 1M1- - 132 39 21 129- 102 51 - 8 132- 383 -'43 g .| 193 - 70 21 . 18
c 25503 23 8 c 26936 27 18 11- 132 - 41 - 13 <128 102 51 3 132- o333 43 15 193- N 7. 5
C 25536 . 23 1 C 26936 29 n 111- 132 by 6 129- 102 L7 4 132- 378 33 1 183 9 - 9 12
‘ . C , 5B37. - 23 2 | c 26937 27 19 11- 132, 51 8 129- 162 21 3 -] 13 103 9 16 193- © 99 21, 12
c fﬂi 25538 23 3 C 26937 -+ - 29 - 12 11- 202 11 9 129- ° 163 35 11 138- a1 . 49 6 195- - 108 . 37 10
c - 25542 53 15 c 27164 23 8 J11- - 202 g5 22 129- - 163 37 14 . 138- 96 37 7 195- 104 57 8
<. C 25544 . B3 24 | C 27165 29 8 - - 256 13, - 6 . 129- 163 47 28 138- 9% 5 49 4 195- 136 53 , B
c 26648 3 7 c 27186 . - 29 7 13- 1 13 0. 129 163 49 15 138- 143 35 2 195- 510 7 1
c 25550 37 1 c 27232 - 23 2 “113- o1 15 2 129- 289 35 10 138- - 257 .13 10 195 . . 513 47 . 14
- C 25551 "B 9 C 27236 5 6 13- "1 21 4 131- 47. 55 17 138- 2055 41 6 195- 516 21 25 -
C 25562 51 9 C . 27237 13 16 113- 1 45 14 131- 67 KX 16 138- 2055 41 6 195- 518 23 6 .-
c 25553 51 22 c 27241 9 8 i 13 2 31 3 131- 176 M 23 138- 2071 49 9 185- 518 33 10
- C - 25554 51 10 c 27242 9 T | 13- 4 51 18 - 131- 176 15 6 141- 4 37 15 185- 518 45 15
c 25555 47 18 C 33 7 23 5 13 195- 518 47 7

3
sy
i



PART PAGE - REF. . PAGE REF.  PART PAGE  REF. - . -
NO. NQ. ~NO. NQ. "NO.-, NO. NO. NO. NO. :
195- 518 51 19 321- 4766 - 29 o 2 1 -
195- 518 57 18 321- 5040 27 17 é
195-_ 621" 11 2 321- 5040 29 . 9 . .
195 = 52 37 19 321- 5092 27 - 14 : .
.195- 521 55 6 321- 5093 27 15 N
195- 522 39 12 321- 5094 27 16
195 522 43 8 321- 5095 27 13 .
195- 522 43 14 321- 5097 27 21 ) .
195- 522 57, 12 321- 5475 27 1
195- 524 185 7 321- 5732 27 3 ]
195. 525 23 7 321- 5732 29 2 . e !
195. 525 47 19 321- 5733 27 2 o :
195- 525 47 19 321- , 5733 29 i .
195- 525 49, 10 321- 6242 27 - 2 i - . e
185- 525- 49 «1 321 '6242 29 12 ’ ‘
195- 525 51 12 321 6619 27 18 ‘
195- 525 51 12 321- . 6619 29 10 - . .
. 195 533 37 5, 321- 6619 55 25 .
195- 533 49 5 321- 6642 27 18 . 3
195- 541 35 (v 321- 6642 29 11 " :
195- 2037 53 17| 353 406 15 9 . L
195- 2063 49 15 | +.353-. ° 442 37 "3 3 y : -
195- 2069 . 43 5 | 7. S . -
195- 2175 33 4 —~— }
213 41 49 12 o - '
214- 253 11 5 _ . S ‘ C _
214- 272 M.+ 6 ) : s . : : f '
217- 1027 7, 7 _ : . ' y -~ '
219- 10 33 3 . 8 , : -
21- 13 7 .10 e T , LA : o _ .
321- 2576 55.. 24 . . _ . . ‘ . - 7
321- 4300 27 . 1 : : ‘ .
321- 4301 27 6 L . ‘ T : .
321- 4302 27 7 . A - o - . :
321- 4303 27 8. | . . : ' ‘ | :
321- 4304 27 B - .
321- 4343 27 9
321- 4343 29 4 . ‘
321- 4346 27 . 10 : : . '
321 4381 27 A1 N '
321- 4381 29 . 5. - )
321- . 4447 55 26 ) . . )
321- 4625 27 4 . ‘ . . ' : - \
321- 4825 29 3 . . B 'n ‘
& @ o7 o “Ingersoll Equipment Co., Inc
2 4726 2 6 ' Al ' “r FTTON
321- 4746 27 . i ; A ' _ , Lo, ' o :
321- 4747 27 2 __;p o : B _ B _
321- 4747 29 1 . - L S ‘
321- 4748 27 10 v
321- 4750 55 26 <
321-° 4756 27 9
321- - 4756 29 4 .- |
321- 4761 55 . 25 - . : L
321- 4763 . 27 11 ' ‘
321-- 4763 29 5 -
321- 4765 .
4766



